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Specification

1. Electrical Properties

1.1 Frequency Range

1.2 Impedance ...................
L3VSWR ...
1.4 Return LOSS........c.vvvnnn.
1.5 Efficiency............ooonit.
1.6 Peak Gain....................
1.7 Cable loss........ccvvenne.
1.8 Polarization..................

1.9 Admitted Power

PIFA Antenna

. (With Housing)

110 Cable.....ovoveveeieeinne

2. Physical Properties :

2.1 Operating Temp.

2.2 Storage Temp. ..............

2.4GHz ~ 2.5GHz

502 Nominal

2.0 Max.

-10 dB Max.

60%

3.4dBi(including cable loss)
0.448dB

Linear

1W

¢ 1.13 Coaxial Cable

-20°C ~ +65°C
-30°C ~ +75°C




A ! B | C | D E | F I G
REV DATE DESCRIPTION
X1 | 9/3-2008 New Issue
27.50
"1—
& & Detail A

5.10

|._2t00 | 24025 1#0.25 140,25

, 13043
W Tin Plated
[=]
= T L A
[=]
N
—]
13.70
STEE
7
B4
3 | mainE EVA+GA000 1
! 21 Cable #1.13 Coaxial Cable ; Gray | 1
L GPIZERE R A R B L E A 1 PIFA g:t)s Bronze 1
NO DESCRIPTI QTY{ REMARK
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RF Antenna Assembly
P/NO : C381-510137-A (SSR-83208)

SPEC ' 2.4GHz~2.5GHz

S11:2.4~2.5GHz

3 Sep ZBEZ  1ViZ9:34

CH1 si44 41 U FS CH3 i HREF
Z 47,447 ¢ -15.489 ¢ 4.1912 pF 511 3 1.3732 2 S00.800 AEE MHz
? 500,008 AAA HHz i
*
CH1 Markers CH2 Markers
e 1: 38,824 & D°! 1t 13467
E. 9598 & I/ i . |/ [ -
248000 GHz 248888 GHz
: S, T T 1T 1 TT 1T 1 28 1.A891
i 35.4333; i - - - = = 2.45880 BHz
2.45880 GHz
Cor Cor

T T

START 2000.0080 MHz STOP 3006.088 MHz START 2000.000 FHE STOP 2000.000 MHz
s11  LOG 18 dB/REF B dB 3-16.067 dB 2 S90.888 BAA MHz
Hed G i CHZ Markers
' T T T ' T ' 1:-16.618 dE
ko Z.48088 GHz
2-27.482 dB
2,45088 GHz

START 2 B0@.060 BE0 MH= STOP 2 000,608 08 MHz



Measurement location of the antenna

XY YZ XZ

0 Right Up Up
90" Back Back Right
180° Left Down Down

270° Front Front Left




Cute=-90

Probe 15 =180

8=-90

Azimuthd

Probe 1
% %
Total angle 175° 360°
How many angle scan one point 5 5
Total scan point 36 73




M.gear ‘e

2D patterns

2.4~2.5GHz

10.00

2450.00(MHz)
-40.00

052 Theta
X-Z Plane (E-total)

10.00

2450.00(MHz)
-40.00

052 Theta

Y-Z Plane (E-total)



M.gear G20

10.00

2450.00[kHz)

X-Y Plane (E-total)

Return Loss

PIFA (dB)
2.4GHz -16.6
2.45GHz -27.4
2.5GHz -16.1

3D total Peak Gain & Efficiency

PIFA
Frequency Peak Gain Efficiency
(dBi) (%)
2.4GHz 2.9 64
2.45GHz 3.4 68
2.5GHz 2.8 65




Date :  2005/02/02

Our Spec. No. WS05-M016

MESSRS.

SPECIFICATION
FOR
HIGH FREQUENCY COAXIAL CABLE
“KHCX -32AWG - SB - TA" GRAY

SHOWA ELECTRIC WIRE & CABLE CO., LTD.
TORANOMON

TOKYO JAPAN

. e

T. Mori

Manager, Engineering Section
Engineering Dept.

Electronic Wire Businesy Unit



Our Spec. No. WS05-MO016 (1/4)

1. #@A(SCOPE)
ARSI BT & ORNBERICER SN MER "KHCX-32AWG-SB-TA” O#E & MHEiZo0

TEDS,
This specification covers the construction and characteristics of coaxial cable “KHCX-32AWG-SB-TA” for internal

wiring of electronic equipment.

2. F—7NEIZOEE (EXPLANATION OF CABLE TYPE)

KHCX - 32AWG—SB—TA
(1) (2y (3)(4)
(1) Zr—7 /A Bg#r (Cable Abbreviation)
(2) JEHY X (Conductor Size)
{3) Inner Conductor Type (4} Outer Conductor Type.

3. #¥E(CONSTRUCTION)

HH BSR4
Item Requirement
MR $R8D > X BREALR
Material Silver coated annealed copper wire
PN 153
Inner conductor Stranding 7/0.08mm
e AEHE 0.24mm
Diameter Nom. 0.24mm
MR
Material FEP
5] HRE
iR E Color Natural
Insulation L= AEHE 0.22mm
Thickness Nom. 0.22mm
ﬂ@ 0.68 +0.04/ -0.02mm
Diameter
MR B > &G SHREE
Material Tinned copper alloy wire braid shield
s
Al e 16/4/0.05 mm
Outer conductor Stranding
IR B
Coverage Approx. 90%
MR
Material FEP
=R 5] ®eE R
Sheath Color Gray « White « Black
B AE¥E 0.10mm
Thickness Nom. 0.10mm
ﬁ‘t%ﬁl‘f 1.13mm +0.08/ -0.05mm
Overall diameter
R

3 kg/km

Approximate mass




4. %tf (CHARACTERISTICS )

Our Spec. No. WS05-MO016 (2/4)

HE Bz BRAHE
Item Unit Requirements
WS Q/km 597 AT (20°C)
Conductor Resistance Max. 520 (at20°C)
FERR AT MQkm 1,500 gL £ (DC 500V 1 5 W 1%,20C)
Insulation Resistance Min. 1,500 (After charge DC 500V for 1 min. at 20°C)
Haigth . AC1.5kV/0.15 5/ (A~ —2721)
Dielectric core : No breakdown at AC.1.5kV for 0.15sec by spark test.
Y— R ACL5kVA0.1S #R (N -27A1)
Dieletfjfftrength - Jacket : No breakdown at AC.1.5kV for 0.15sec by spark test.
PN RS MAER © AC.500V/1 53
No breakdown at AC.500V for 1 min between outer conductor and
inner conductor.
HEER X 98 (at 1kHz)
Capacitance pF/m Nom. 98 (at 1kHz)
RS ey Q 50+ 2 (at TDR)
Characteristic Impedance
20GHz:29 AT Max.29
24GHz:32 4T Max32
MR 30GHz:3.7 8AT Max3.7
Attenuation dB/m 40GHz:43 $AF Max.43
50GHz:4.8 8AT Max4.8
6.0GHz:53 LA Max.5.3
VSWR 24~25GHz:1.20 AT Max.1.20
" 4.8~6.0GHz: 1.40 {4 F  Max.1.40
— RIS LU — RO EE(LE 0.2mm AT O &,
) Shrink and expansion of dielectric core or jacket should not be more
Heat resistance for i
solder than 0.2mm.

A B & #F (test condition) : 255°C +£5°C % 3 sec.

N#FHE  (Inner conductor)

2 % (Insulation)

A5 M A (Outer conductor)

3s— 2 (Sheath)

B1.7—7 &R
Fig.1. Cable Cross-Section
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SGS Test Report

Product : PIFA Antenna

Contents
No Description Report No. Page
1 Cable ¢ 1.13mm Cable CE/2007/C0427 P.12~16
2 PIFA Phos. Bronze CE/2007/C5809A P.17~22
e ASZ0803110703C
3 | SFeiE EVA+G4000 P.23~31
CE/2008/65270

Result for RoHS : PASS

11



Test Report No. : CE/2007/C0427 Date:2007/12/06  Page :10f 5

SWCC SHOWA DEVICE TECHNOLOGY CO., LTD. 0O 0
NO. 1-8, TORANOMON 1-CHOME, MINATO-KU, TOKYO 105-8444

The following sample(s) was/were submitted and identified by/on behalf of the client as :

Sample Description - ANTENNA COAXIAL CABLE UL-STYLE 11032

Stylefltem No. : FOR KHCX-30AWG-SB-TA f KHCX-32AWG-SB-TA /
KHCX-36AWG-SB-TA / KHCX-32AWG-WSB-TA GRAY

Sample Receiving Date ! 2007M12/03

Testing Period : 2007/12/03 TO 2007/12/06

Test Requested : In accordance with the RoHS Directive 2002/95/EC, and its

amendment directives.

Test Method ! With reference to IEC 62321, Ed.1 111/54/CDV
Procedures for the Determination of Levels of Regulated
Substances in Electrotechnical Products.

(1) Determination of Cadmium by ICP-AES.
(2) Determination of Lead by ICP-AES.

(3) Determination of Mercury by ICP-AES.

(4) Determination of Hexavalent Chromium for non-metallic
samples by UV/Vis Spectrometry.

(5) Determination of Hexavalent Chromium for metallic
samples by Spot test / Colorimetric Method.

(6) Determination of PBB and PBDE by GC/MS.

Test Result(s) : Please refer to next page(s).

Signed for and on behalf of
SGS TAIWAN LTD.
Chemical Laboratory — Taipei

The content of this PDF file is in accordance with the original issued reports for reference only, This Test Report cannot be reproduced, except in full,
without prior written permission of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this repart is unlawful and
offenders may be prosecutgd to the fullest extent of the law.

SES Talar LIITED L:INO. 136-1,Wu kKung Road, ¥Wulkd Industrial Zone, Taipei county, Taiwan.
1{E86-2) 22003030 fiB85-2) 2200-3237  wiww.505.C0M.1Y A
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Test Report Mo.: CE/2007/C0427  Date : 2007/12/06 Page : 20f 5

SYWCC SHOWA DEVICE TECHNOLOGY CO. LTD. 0 O O
MO, 1-8, TORANOMON 1-CHOME, MINATO-KU, TORYD 1055444

Test results by chemical method (Unit: mokg)

Method Result

Testitem (s): (Referto) [ Nod | Noz | No3 | Neoa | Mot
Cadmium (Cd) 1 nd. n.d. nd. nd. 2
Lead (Pb) (2 n.d. n.d. n.d. n.d. 2
Mercury (Hg) @ na. n.d, n.d. nd. 2
Hexawvalent Chromium Crv1) by alkaline [y n.d. n.d. -— -—- 2
extraction
Hexavalent Chromium Crivl) by Spot test / (5) —  |Megative|iegative| See
boiling water extraction Note 5
Sum of PBBs n.d. .. e Lz =
M onobrom ahiphery! n.d. n.d. = 5
Dibromabipheny! n.d. n.d. o 5
Trbromobi pheny] na. n.d, = 5
Tetrabromobipheryd n.d. n.d. sz 5
P entabromobipheryl n.d. n.d. = 5
Hexabromobiphery n.d. n.d. — 5
Heptabrom ohiphernyl n.d. n.d. e 5
Octabromobiphenty] na. o — 5
Monabramobipheryl n.d. n.d. G 5
Decabromohiphenyl n.d. n.d. — 5
Sum of PBDEs (Mono to Nona) (Noted) (6] n.d. n.d. a5 == i
Maonohromohipheny! ether n.d. n.d. = 5
Dibromabiphenyl ether n.d. n.d. o 5
Trbromobipheny] ether na. n.d. — 5
Tetrabromobiphery! ether n.d. n.d. sz 5
P entabromohiphenyl ether n.d. n.d. = 5
Hexabromobiphery! ether n.d. n.d. R 5
Heptabromohiphenyl ether n.d. n.d. e 5
Octabromobiphery! ether n.d. n.d. — 5
MNonabramobiphenyl ether n.d. n.d. = 5
Decabromohiphenyl ether n.d. n.d. — 5
Sum of PBDEs (Mono to Deca) h.ol. r.d. £ = o

The content of this POF file & in accordance with the ariginal issued repore for reference onby. This Test Report cannot be reproduced, ecept in full,
without priar written permizzion afthe Company. Amy unauthorized alteration, fargery or fakification ofthe content or appearance of this report i unlawful and
-:-ffenders may I:-e pru:xs ecuted to the fullest exdent of the law.
ITED WND 136-1,Mu Kung Foad, Wk industrial Zone, Taipei county, Taiwan.
WEEE2) 32093029 fBHE-202299-3237  www sgs. '5’3"""1’-1{ 3




Test Report Mo.: CE/2007/C0427  Date : 2007/12/06 Page ;3 0f 5

SYWCC SHOWA DEVICE TECHNOLOGY CO. LTD. 0 O O
MO, 1-8, TORANOMON 1-CHOME, MINATO-KU, TORYD 1055444

TEST PART DESCRIPTION:

MO : GRAY PLASTIC JACKET

MNO2 : TEANSFPAREMNT PLASTIC

MO.3 : sILWVER COLORED METALWIRE
MO i SlILWVER COLORED METALFOIL
Mote 1. mogikg = ppm

1
2.n.d. = Mot Detected

3. MDL = Method Detection Limit

4. According to 20057 17WEC DecaBOE is exempt.
]

. Spottest:
Megative = Absence of Criv1) coating / surface layer,
Positive = Presence of Cr(Y1) coating / surface |ayer;
(The tested sarmple should be further verified by boiling-waterextraction method if the
spot test result cannot be confirned.)

Boiling-water-extraction:

Megative = Absence of Criv1) coating / surface layer.
Positive = Presence of Cr(Y1) coating / surface |ayer;
the detected concentration in boiling-water-extraction solution is equal or greater

than 0.02 mgfkg with 50 cm?® sample surface area.

g."-" = Not Regulated
7. "-="=Not Conducted

The content of this POF file & in accordance with the ariginal issued repore for reference onby. This Test Report cannot be reproduced, ecept in full,
without priar written permizzion afthe Company. Amy unauthorized alteration, fargery or fakification ofthe content or appearance of this report i unlawful and
-:-ffenders may I:-e pros ecuted to the fullest exdtent of the law.
TE LInAIT EC 1 MO, 136-1, W Kung Read, Wiuku hdustrial Zone, Taipei county, Taiwan.
u:ESB—EjEEQQEEGQ fBHE-202299-3237  www sgs. '5’3"""1’-1{ 4




_SGS

Test Report No. : CE/2007/C0427 Date : 2007/12/06  Page : 4 of 5

SWCC SHOWA DEVICE TECHNOLOGY CO., LTD. (e
NO. 1-8, TORANOMON 1-CHOME, MINATO-KU, TOKYQO 105-8444

CE/2007/C0427

o bl s

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full,
without prior written permission of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful and
offenders may be prosecutqd to the fullest extent of the law.

SES TAWAN LIMITED 1NO 136-1, Wu Kung Road, WuKu Industrial Zone, Taipei county, Taiwan.

| 1(856-2) 22093939 F(566.2) 2299.3237 www.sgs.com Me
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Test Report No. : CEf2007/C0427  Date : 2007/12/06 Page :5 of 5

SWCC SHOWA DEVICE TECHNOLOGY CO., LTD. OO 0 OO AN
NO. 1-8, TORANOMON 1-CHOME, MINATO-KU, TOKYO 105-8444

C0427

il dert

CE/2007/

CE/2007

bl s

/C0427

** End of Report **

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full,
without prior written permission of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance ofthis report is unlawful and
offenders may be prosecuted to the fullest extent of the law.

SGS TAVVAN LIMITED eINO 136-1, Wu Kung Road, Wuku Industnal Zone, Taipei county, Taiwan.
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SGS

B =X 3 &
’ﬁj ail\'iﬁ L= 285 (No.): CE/2007/C5809A B #7 (Date): 2007/12/28 B # (Page): 1 of 6

Test Report

RPN A TR 8] O OO A
HTS TECHNOLOGY CO.,LTD.

A SR AT AR AR R £ 38 85%

8, MING LUNG RD., YANG MEI JEN, TAO YUAN, TAIWAN 326, R. O. C.

AT HE,EE, WS PERIEEEPHERWT (The following samples was/were submitted and
identified by/on behalf of the client as) :

% % 4% (Sample Description) :  Bh¥4R C5210 (PHOSPHOR BRONZE C5210)

otk B 3 (Sample Receiving Date) :2007/12/21

)X A M) (Testing Period) : 2007/12/21 TO 2007/12/28

B 'E K(Test Requested) : 4B RoHS 2002/95/EC B HEfEx354 %K. (In accordance with the RoHS
Directive 2002/95/EC, and its amendment directives).

2R F % (Test Method) : %%IEC 62321, Ed. 1 111/54/CDV 748 . (With reference to IEC 62321,

Ed.1 111/54/CDV. Procedures for the Determination of Levels of Regulated

Substances in Electrotechnical Products).

(1) AREBASTHER T BRI LEHEMAENNESSE. / Determination of Cadmium
by ICP-AES.

(2) AREIHBETRRTHEAAZRRALESE. / Deternination of Lead by
ICP-AES.

(3) mfﬁl@%&%é\%’;ﬁﬁ3‘%&51’7’63%1%*@4?1']2&@% / Determination of Mercury
by ICP-AES.

(4) HHLBME 24 M, FSpot test / ColorimetricH MM ~SEELE. /
Determination of Hexavalent Chromium for metallic samples by Spot

test / Colorimetric Method.

(5) ARABR TR/ H B EMA 5 I8W K Fo 5 BW K8 & F . / Determination of
PBB and PBDE by GC/MS.

A4 K (Test Results) : FHAT—E (Please refer to next pages).
&3 (Conclusion) : RIBEEF PR DGARE R, FERoHS(2002/95/EC) R A5 e54 28 K

(Based on the performed tests on submitted samples, the test results are
compliant with the limits of RoHS Directive 2002/95/EC and its

subsequent amendments) .

Signed for and on behalf of
SGS TAIWAN LTD.
Chemical Laboratory — Taipei

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full,
without prior written permission of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful and
offenders may be prosecuted to the fullest extent of the law.

SGS TAIWAN LIMITED T NO. 136-1, Wu Kung Road, WuKu Industrial Zone, Taipei county, Taiwan.

1(886-2) 22993939 f(886-2) 2299-3237 www.Sgs.com.ty —
I LI



RR S
Test Report
B R AR AN A R 8]
HTS TECHNOLOGY CO.,LTD.

MG SRAT AR AR R £ 38 85%
8, MING LUNG RD., YANG MEI JEN, TAO YUAN, TAIWAN 326, R. O. C.

AR R (Test Results) BB E(Unit): mg/kg

B85 (No.): CE/2007/C5809A

H #] (Date): 2007/12/28

Eﬁ(Page): 2 of 6

BHAR RIAT & #% (Result) ERC L RoHS
Method 5 FRAE R4
(Test Items) (Refer to) No.1 (MDL) (Limit)

4% / Cadmium (Cd) (1) n.d. 2 100
8% / Lead (Pb) (2) 15 2 1000
sk / Mercury (Hg) (3) n.d. 2 1000
>~{84% / Hexavalent Chromium Cr(VI) by (4) Negative See Note 5 #
Spot test / boiling water extraction
%8B K4Mfo / Sum of PBBs n.d. - 1000
— AKX / Monobromobiphenyl n.d. 5 -
B3 X / Dibromobiphenyl n.d. 5 -
ZJAWK / Tribromobiphenyl n.d. 5 -
WiEHER / Tetrabromobiphenyl n.d. 5 -
FAWK / Pentabromobiphenyl n.d. 5 -
SNiRME X / Hexabromobiphenyl n.d. 5 -
/AR / Heptabromobiphenyl n.d. 5 -
NiRBE K / Octabromobiphenyl n.d. 5 -
FLBTEK / Nonabromobiphenyl n.d. 5 -
+788 K / Decabromobiphenyl n.d. 5 -
% RBRE LA (—EHE) / Sun of n.d. - 1000
PBDEs (Mono to Nona) (Note 4) (5)
— BT KEX / Monobromobiphenyl ether n.d. 5 -
BT XE% / Dibromobiphenyl ether n.d. 5 -
ZAWOKEE / Tribromobiphenyl ether n.d. 5 -
VR K&k / Tetrabromobiphenyl ether n.d. 5 -
B BT KB / Pentabromobiphenyl ether n.d. 5 -
SNIR B RE% / Hexabromobiphenyl ether n.d. 5 -
/AT KEX / Heptabromobiphenyl ether n.d. 5 -
NiR W KBt / Octabromobiphenyl ether n.d. 5 -
LB T KB / Nonabromobiphenyl ether n.d. 5 -
+ 8B K&k / Decabromobiphenyl ether n.d. 5 -
S RB R (—Z2+%) / Sum of n.d. - -
PBDEs (Mono to Deca)

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full,
without prior written permission of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful and
offenders may be prosecuted to the fullest extent of the law.

SGS TAIWAN LIMITED T NO. 136-1, Wu Kung Road, WuKu Industrial Zone, Taipei county, Taiwan.

1(886-2) 22993939 f(886-2) 2299-3237 WWW.SgS.COM.Y o
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SGS

B =X 3 &
’ﬁj ai\iﬁ =4 2855 (No.): CE/2007/C5809A B #7 (Date): 2007/12/28 B # (Page): 3 of 6

Test Report

I RAPFHHATA FRR F)

HTS TECHNOLOGY CO.,LTD.
M SR AT AR AR R £ 38 85%
8, MING LUNG RD., YANG MEI JEN, TAO YUAN, TAIWAN 326, R. 0. C.

) 3X3Rf= k5K (TEST PART DESCRIPTION):

NO.1

4A® 4% (COPPER COLORED METAL)

f#ix(Note)

1.

2. n.d. = Not Detected (ﬂiﬁ%ﬁi)

3.

4. FAE20055F10 A 138 BR B 425 2% 2005/717/EC » 45£3T2002/95/ECH A& » B BRI & 5F 4
)

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full,
without prior written permission of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful and

SGS TAIWAN LIMITED

mg/kg = ppm

MDL = Method Detection Limit (77 348 8] 4% kA4 )

Ry
IR

o+ 8 B KAk = 4% B FR#). (According to 2005/717/EC DecaBDE is exempt.

. Spot-test:

Negative = Absence of Cr(VI) coating / surface layer (45 P18 1 3] 5518 4%),

Positive = Presence of Cr(VI) coating / surface layer(§§ﬁ§q’{aﬁﬂiﬂﬁffgﬁ%);

The tested sample should be further verified by boiling-water-extraction method if the
spot test result cannot be confirmed.

F 00 A s kAN, AR S T dboiling-water-extract ionif| 3R ¥ kit — S BER

Boiling-water-extraction:

Negative = Absence of Cr(VI) coating / surface layer (45 P18 1 3] 5518 4%),

Positive = Presence of Cr(VI) coating / surface layer(§§ﬁ§q’{aﬁﬂiﬂﬁffgﬁ%);

the detected concentration in boiling-water-extraction solution is equal or

greater than 0.02 mg/kg with 50 em’ sample surface area.

3;%§2§ﬁ%ﬁ{;§0.02 mg/kg with 50 cm2 (sample surface area)

. # = Positive indicates the presence of Cr(VI) on the tested areas and result be regarded

as not comply with RoHS requirement. (Positivek 73 EIRZ SIB4 T F ASRoHSE LK)
Negative indicates the absence of Cr(VI) on the tested areas and result be regarded
as comply with RoHS requirement. (Negative s 783k B3Rk Z 7518 4455 S RoHS & K )

"-" = Not Regulated (£ AAE)

NO. 136-1, Wu Kung Road, WuKu Industrial Zone, Taipei county, Taiwan.

offenders may be prosecutTd to the fullest extent of the law.

1(886-2) 22993939 f(886-2) 2299-3237 WWW.SgS.cOM.ty ~
I LEY4
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Test Report

AR A TR 8]
HTS TECHNOLOGY CO.,LTD.
MG [ SRAT AR AR R £ 38 85%

B85 (No.): CE/2007/C5809A

8, MING LUNG RD., YANG MEI JEN, TAO YUAN, TAIWAN 326, R. O. C.

H #] (Date): 2007/12/28

:ﬁ\ﬁ(Page): 4 of 6

1) ARIFAT YRR B A5 > AR L E DM o (SR E&AIRK T &XMBsh ) [ These samples were

dissolved totally by pre-conditioning method according to below flow chart. ( Cr®* test method excluded )
2) #HAAE : k& [ Name of the person who made measurement: Troy Chang
3) @R & & A Eik# / Name of the person in charge of measurement: Chenyu Kung

| W4 > 2#4 % / Cutting ~ Preparation

v

At EE / Sample Measurement

A 4

45 Pb ~ 43 Cd

& Hg

A\ 4

g4 Cro*

A\ 4

material (as below table)

TRIZT Bl AR S 6940 Mook 8 oY BRI AT K
1t(4= F & P7) / Acid digestion by suitable
acid depended on different sample

B R R SR ER A R AL
Microwave digestion with
HNO3/HCI/HF

e il 2 ik [ Add
appropriate amount of
digestion reagent

v

__+

#3%& / Filtration F_

v
| &% | Solution |

A 4

'

| 7% | Residue |

v

Tk B 8 i R AT
L33 [ Heat to
appropriate
temperature to extract

1) ek /
Alkali Fusion
2) EBERRRR |

v

HCI to dissolve

g

| R385 SR T4 38/ ICP-AES

%4t | Sample Material

Sh4bEs A / Digestion Acid

4R, 4R, 48, 114 |
Steel, copper, aluminum, solder

EK, BHER, HBER, SAER, EAK
Aqua regia, HNO3, HCI, HF, H,O»

¥ 3% [ Glass

A 8%, S B8 / HNOs/HF

4, %4, se, ME /
Gold, platinum, palladium, ceramic

X /K /Aqua regia

4% [ Silver

#H#: | HNO3

# B [ Plastic

BBk, AR, wEk, Bk /
H,S0., Hy02, HNO3, HCI

#H 44 / Others

A NALATER £ % 258 [
Any acid to total digestion

AEpiEBEARS |
Cool, filter digestate
through filter

v

e EFEE [Add
diphenyl-carbazide for
color development

A 4

VAR S -7T U Rk
% EARE SRR A
540 nm #gBI g /
measure the
absorbance at 540 nm
by UV-VIS

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full,
without prior written permission of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful and

offenders may be prosecuted to the fullest extent of the law.
SGS TAIWAN LIMITED T

NO. 136-1, Wu Kung Road, WuKu Industrial Zone, Taipei county, Taiwan.
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Test Report

RPN A TR 8] 10000 0O
HTS TECHNOLOGY CO.,LTD.

MG SRAT AR AR R £ 38 85%
8, MING LUNG RD., YANG MEI JEN, TAO YUAN, TAIWAN 326, R. O. C.

%K/ % a8 RXak 5 #7428 / PBB/PBDE analytical FLOW CHART

188X A2 K | First testing process ——»
EIFMERHRAZ A | Optional screen process  =sesssssese:

#AA2 K | Confirmation process — - — »

Sample / &

v

Sample pretreatment
Heoo AT RS2

u
Screen analysis .

w6 2T -
IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII:

1
v

Sample extraction #& 5% 3£ B/
Soxhlet method % X ZE B

]
v

Concentrate/Dilute Extracted solution
3B R Ya I R

1
v

Filter
2 IRR AR

1
v

Analysis by GC/MS
AR AT H FH R 5T

T
v

Issue Report #4734

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full,
without prior written permission of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful and
offenders may be prosecuted to the fullest extent of the law.

SGS TAIWAN LIMITED T NO. 136-1, Wu Kung Road, WuKu Industrial Zone, Taipei county, Taiwan.
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Test Report

Customer: HUIZHOU PROSPERITY FOAM RUBBER INDUSTRY CO., LTD

Address: QIU BAO ROAD, XIN TANG VILLAGE, QIU CHANG TOWN, HUIYANG, HUIZHOU CITY, GUANGDONG
PROVINCE, CHINA

Report on the submitted sample said to be

NO.: ASZ0803110703C Date: Mar 14, 2008 Page 1 of 4

Sample name: EVA

Model: /

item/Lot No.: /

Material: plastic PE

Buyer: /

Supplier: /

Manufacturer: /

Sample received date: Mar 11, 2008

Testing period: From Mar 11, 2008 to Mar 14, 2008

Testing Requested
As specified by client, to determine the Lead, Cadmium, Mercury, Hexavalent Chromium, PBB & PBDE content in the
submitted sample in accordance with Directive 2002/95/EC (RoHS).

Testing method:
With reference to IEC 62321, 111/95/CDV

Testing Item Pretreatment method Measuring instrument | MQL

Lead (Pb) IEC 62321, section 8 ICP-OES 2mg/kg

Cadmium (Cd) IEC 62321, section 8 ICP-OES 2 mg/kg

Mercury (Hg) IEC 62321, section 7 CV-AAS 2 mg/kg

Chromium (Cr VI) | IEC 62321, Annex C UV-VIS 2 mg/kg

PBBs/ PBDEs IEC 62321, Annex A GC-MS 5 mg/kg
Conclusion:

-When tested as specified the submitted sample complied with the requirements of commission Decision of 18 Aug 2005
amending Directive 2002/95/EC notified under document 2005/618/EC

sz OR FURTHER DETAILS, PLEASE REFER TO THE FOLLOWING PAGE(S)™***
Signed for AOV Ltd.

Written by

|

Approved by

This Test Report is issued by the Company subjectto its Conditio
resuits shown in this Test Report refer only to th
30days only. This Test Report shali not he repqo

AOV Tasting Technoiogy Co. Ltd.

A
LR S o1V}

e sampie(s)teste

<¢/ - Inspected by &%

ns of Issuance of Test Report printed overleafor attached. The
4 unless otherwise stated and such sample(s) are retained for
duced expected in fuil. without written approval of the Company.

S o) Town Nanshae 5 et
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Test Report NO.: ASZ0803110703C Date: Mar 14, 2008 Page 2 of 4

Test Flow:

1. To Determine Lead, Cadmium Content:

Tested by: T we__

— . The sample is digested in the
Weigh the sample into Add the digestion solution, close P 9 '

| > ihe microwave vessel || microwave oven following a specific
a vessel.

4

decomposition program.

'

; f
Report Tested by ICP-OES Take out the vessel, filter; transfer the
digestion solution into the beaker and
2. To Determine Mercury Content:

filled to the mark with DI water.
Tested by: MM‘)/

) s .
Weigh the sample Add the digestion solution, close The sample is digested in the
into a vessel. | the microwave vessel. microwave oven following a specific
decomposition program.

’

Report ¢ | Tested by CV-AAS » Cooling the vessel, filter; washed and
filled to the mark with DI water.

3. To Deterge Hexavalent Chromium Content (for Polymer):

Tested by: (L)
Weigh the
sample; add Stir 3 hours while heating the samples Filter; adjust the pH of the solution and
L continuously to 90-85 °C, Gradually cool each 1 filled to the mark with DI water.
the digestion
. solution to room temperature
solution.
v
. . . he di i i
o Transfer a portion of the solution to absorption ¢ Add ? dlphenylc;arbaz.ld'e solution
Report M cell, measure the absorbance with UV-VIS. and adjust the pH to acidic.
4. To Determine,PBBs/PBDESs Content:
Tested by: el
Add 100 mU +/- 1({ 419 of the Add appropriate surrogate and Add extraction to flask;
sample into the extraction thimbles. matrix spiking standards. extract for appropriate hours.

v

Collect extract, filled to
Report < Test by GC-MS ] !
the mark with solvent.

This Test Reportis issued by the Company subject to its Conditions of Issuance of Test Report printed overleaf or attached. The
resuits shown in this Test Reportrefer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for
30days only. This Test Report shall not be reproduced expected in full. without written apgroval of the Company.

AOV Testing Technology Co. Ltd.

Acht: AOV buddina Xeeyuan Road East uniersity <oty Shenshen T,
Tet: =86(0,755 8600 300G Fax: +36:i0;755 3800 8282 Hitp

g Vidlage, Xih Town, NManshas Dot
LA Com
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Test Report NO.: ASZ0803110703C Date: Mar 14, 2008 Page 3 of 4

Test Results:
item Unit RoHS Limit A
Lead (Pb) mg/kg | 1000 50.9
Cadmium (Cd) mg/kg | 100 37
Mercury (Hg) mg/kg | 1000 N.D.
Chromium (CrVI) | mg/kg | 1000 N.D.
Flame Retardants | Unit RoHS Limit A
PBBs mg/kg 1000 -
MonoBB mg/kg / N.D.
DiBB mg/kg / N.D.
TriBB mg/kg / N.D.
TetraBB mg/kg / N.D.
PentaBB ma/kg / N.D.
HexaBB mg/kg / N.D.
HeptaBB mg/kg / N.D.
OctaBB mg/kg / N.D.
NonaBB mg/kg / N.D.
DecaBB mg/kg / N.D.
PBDEs mg/kg 1000 -
MonoBDE mg/kg / N.D.
DiBDE mg/kg / N.D.
TriBDE mg/kg / N.D.
TetraBDE mg/kg / N.D.
PentaBDE mg/kg / N.D.
HexaBDE mg/kg / N.D.
HeptaBDE mg/kg / N.D.
OctaBDE mg/kg / N.D.
NonaBDE ma/kg / N.D.
DecaBDE mg/kg / N.D.*

Specimen Description:
A: black plastic

This Test Report is issued by the Company subject to its Conditions of Issuance of Test Report printed overleaf or attached. The
results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sampie(s) are retained for
30days only. This Test Report shall not be reproduced expected in full, without written approvat of the Company.

AOQOV Testing Technology Co. . Ltd.

Add: AOV buillding. Xueyuan Road East. university city. Shenzhen (Tangtang Village. Xili Town. Nanshan District)
Tal: +85(G)755 86008000 Fax: +86(D)755 8600 8282  Http: Jwww.aovt com

25
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Test Report NO.: ASZ0803110703C Date: Mar 14, 2008 Page 4 of 4
Note:

-Specimens, which requested to determine Cadmium, Mercury and Lead Content, have been dissolved completely.
-mg/kg=ppm

- N.D.=not detected(<MQL)

- MQL=Method Quantitation Limit

-*(Deca BDE) In polymeric applications is exempted by commission Decision of 13 Oct 2005 amending directive 2002/95/EC
notified under document 2005/717/EC

- Photo is included

Photograph of Sample

***End of Report***

This Test Report is issued by the Company subject to its Conditions of Issuance of Test Report printed overleaf or attached. The
results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for
30days only. This Test Report shall not be reproduced expected in full, without written approval of the Company

AQV Testing Technology Co. Ltd.




the Company. ExJESHEREE » ILAERRENARD

Signature Not Verified

For QuesTion;
Please Con
www.tw.sgs.qom
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Test Report  No.:Cerooses270  Date: 2008106123 Page :10f 5

SONY CHEMICAL & INFORMATION DEVICE CORPORATION A
8F, 1-11-2, OSAKI, SHINAGAWA-KU, TOKYO, 141-0032 JAPAN

The following sample(s) was/were submitted and identified by/on behalf of the client as :

Sample Description : ADHESIVE
Style/item No. : G4000 LOT: 7M01-1
Sample Receiving Date : 2008/06/18
Testing Period : 2008/06/18 TO 2008/06/23
l
Test Requested : In accordance with the RoHS Directive 2002/95/EC, and its

amendment directives.

Test Method : (1) With reference to US EPA Method 3052 for Cadmium
: Content. Analysis was performed by ICP-AES.

(2) With reference to US EPA Method 3052 for Lead Content.
Analysis was performed by ICP-AES.

(3) With reference to US EPA Method 3052 for Mercury Content.
Analysis was performed by ICP-AES.

(4) With reference to US EPA Method '3060A & 7196A for
Hexavalent Chromium for non-metallic samples. Analysis
was performed by UV/Vis Spectrometry.

(5) With reference to US EPA 3540C for PBBs/PBDEs Content.
Analysis was performed by GC/MS.

Test Result(s) : Please refer to next page(s).
Chenyu Kung / O n Manager

Signed for and on behalf of ~

SGS TAIWAN LTD.

Chemical Laboratory — Taipei

Unless otherwise staeathe results shown in this test report refer only to the sample(s) tested. This test re ort cannot be reproduced, except in full, without prior written permission of
T R T R R ey BeBE -

This Test Report is issued by the Comparny under is General Conditions of Senice printed owerleaf or awailable on request and accessible at
http://www.sgs.conyterms_and_conditions.tm. Attention is drawn to the limitation of liabilkty, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is

advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The Company's sde
responsibiliy is to its Client and this document does not exonerate parties to a transaction from exercising ak their rights and obligations under the transaction documerts. Any
unauthorized alteration, forgery or falsification of the contert or appearance of this document is unlawful and offenders may be prosecuted to the fullest extert of the law.

& M iRt B A PR 8]

SGS Taiwan Ltd. No. 33 Wu Chyuan Road, Wuku Industrial Zone, Taipei County, Taiwan / SILRAR T 2@ AR 33 5t

t (886-2) 2299-3939 (886-2) 22993237 www.iw.sgs.com
|

Member of he SGS Group

27




v

Test Report  no.:ceo0s65270  Date:2008/06/23  Page :20f 5

SONY CHEMICAL & INFORMATION DEVICE CORPORATION (IMEAEN N
8F, 1-11-2, OSAKI, SHINAGAWA-KU, TOKYO, 141-0032 JAPAN

Test results by chemical method (Unit: mg/kg)

Test Item (s): (::ft:roti) : R:::It MDL

Cadmium (Cd) ' 1) n.d. 2
Lead (Pb) (2) n.d. 2
Mercury (Hg) (3) n.d. 2
Hexavalent Chromium Cr(VI) (4) n.d. 2
Sum of PBBs n.d. -
Monobromobiphenyi l n.d. 5
Dibromobiphenyl n.d. 5
Tribromobiphenyl . n.d. 5
Tetrabromobiphenyl n.d. 5
Pentabromobiphenyl n.d. 5
Hexabromobiphenyl ' n.d. 5
Heptabromobiphenyl n.d. 5
Octabromobiphenyl n.d. 5
Nonabromobiphenyl n.d. 5
Decabromobiphenyl n.d. 5
Sum of PBDEs (Mono to Nona) (5) n.d. -
Monobromodipheny! ether n.d. 5
Dibromodiphenyl ether n.d. 5
Tribromodiphenyl ether ) n.d. 5
Tetrabromodiphenyl ether n.d. 5
Pentabromodiphenyl! ether n.d. 5
Hexabromodiphenyl ether n.d. 5
Heptabromodiphenyl ether n.d. 5
Octabromodiphenyl ether : ' n.d. 5
Nonabromodiphenyl ether n.d. 5
Decabromodiphenyl ether n.d. " 5
Sum of PBDEs (Mono to Deca) n.d. Y-
TIEST PART DESCRIPTION:

NO.1 : TRANSPARENT TWIN ADHESIVE (EXCLUDING THE RELEASE PAPER)

Note : 1. mg/kg = ppm
2. n.d. = Not Detected
3. MDL = Method Detection Limit
4. "-" = Not Regulated

N .
Unless otherwise stated the results shown in this test re refer %to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of
the Company. ERFESVEA + BLEERERARRRLARSEE - AR ERBA LTI FH » A s -
This Test Report is issued by the Compary under s General Condtions of Senice printed owerleaf or awailable on request and accessible a
iti Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is
advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the kmits of Client’s instructions, if any. The Company's soie
responsibilty is to its Client and this document does not exonerate parties to a transaction from exercising al their rights and obligations under the transaction documents. Any
unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

SGS Taiwan Ltd.
& M St BT A PR 8

No. 33 Wu Chyuan Road, Wuku Industrial Zone, Taipei County, Taiwan / &1 LSR7L T3 FHERS 33 3t

t (886-2) 2299-3939 £(886-2) 22993237 www.iw.sgs.com
I

Member of he SGS Group
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Test Report No. : CE/2008/65270° Date : 2008/06/23  Page : 3 of 5

SONY CHEMICAL & INFORMATION DEVICE CORPORATION (LI L] ]
8F, 1-11-2, OSAKI, SHINAGAWA-KU, TOKYO, 141-0032 JAPAN

1) These samples were dissolved totally by pre-conditioning method according to below flow chart.
(Cr® test method excluded )

2) Name of the person who made measurement: Climbgreat Yang

3) Name of the person in charge of measurement: Troy Chang

Cutting / Preparation

y

t
XRF Screening

y

Sample Measurement

* cr6+

il Pb- Cd- Hg Add appropriate amount of

Microwave digestion with HNO3/HCIVHF ' digestion reagent

'

L 4 ‘ Heat to appropriate

Filtration temperature to extract

v

A 4

Residue Cool, filter digestate
through filter

| !

1) Alkali Fusion
2) HClto dissolve

Solution

Add diphenyl-carbazide for

color development

ICP-AES l
measure the absorbance
at 540 nm by UV-VIS

Unless otherwise stated tr?e results shown in this test re| refer only to thesampleg%gsted. This test r:gponcanno! be reproduced, except in full, without prior written permission of
the Company. ExFESIHAM » LESEREMNIRBARGE T - FRERBA LT ZEITY » AR

This Test Report is issued by the Company under its General Conditions of Senvice printed owerleaf or awailable on request and accessible a
http://www.sgs com/terms _and_conditions.htm, Attention is drawn to the limitation of liabilky, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is
advised that information contained hereon reflects the Company’s findings at the time of s intervention only and within the limits of Client’s instructions, if any. The Company's sde
responsibilty is to its Client and this document does not exonerate parties to a transaction from exercising al their rights and obligations under the transaction documerts. Any
unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

SGS Taiwan Ltd.
& BB Pt B By A R 8]

No. 33 Wu Chyuan Road, Wuku Industrial Zone, Taipei County, Taiwan/ &dbSR7L R T 55 Fiiles 33 5%
t (886-2) 2299-3939 £(886-2) 22993237 - wwwiwsgs.com
1
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Test Report No. : CE/2008/65270 Date : 2008/06/23  Page : 4 of 5

SONY CHEMICAL & INFORMATION DEVICE CORPORATION L LU L] L]
8F, 1-11-2, OSAKI, SHINAGAWA-KU, TOKYO, 141-0032 JAPAN '

PBB/PBDE analytical FLOW CHART

1) Name of the person who made measurement: Roman Wong
2) Name of the person in charge of measurement: Shinjyh Chen

First testing process —»
Sample

Optional screen process ««-:«:

Confirmation process = .p : ¢
szlm ple pretreatment

v

Screen analysis

....-----.-l.IIIII--I-.:

v

Sample extraction/
Soxhlet method

I
v

Concentrate/Dilute
Extracted solution

I
v

Filter
I
v

Analysis by GC/MS

Unless otherwise stated the results shown in this test repo refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of

the Company. RIESHI » SRR ENERAELS EARRANEFEETY - T Hf‘éiifﬁ%ip

This Test Report is issued by the Company Ll'ldef ks General Condttions of Senice printed overleaf or available on request and accessible a
Attention is drawn to the limitation of liabilty, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is

advised that information contained hereon reflects the Company’s findings at the time of s intervention only and within the imits of Client's instructions, if any. The Company's sde

responsibility is to its Client and this document does not exonerate parties to a transaction from exercising al their rights and obligations under the transaction documents. Any

unauthorized alteration, forgery or falsification of the contert or appearance of this document is unlawful and offenders may be prosecuted to the fuilest extent of the law.

SGS Taiwan Ltd. No. 33 Wu Chyuan Road, Wuku Industrial Zone, Taipei County, Taiwan/ SbSFLAY T 35E AR 33 4%
& W B A 3 ATy A PR 3) t (886-2) 2299-3939 £(886-2) 2299 3237 wwwiw.sgs.com
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Test Report  no.:ce200865270 Date:2008/06/23  Page :50f 5

SONY CHEMICAL & INFORMATION DEVICE CORPORATION

[ L L]
8F, 1-11-2, OSAKI, SHINAGAWA-KU, TOKYO, 141-0032 JAPAN

{
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** End of Report **

Unless otherwise stated tﬁe results shown in this test re; refer %to the sample(s) tested. This test rgon cannot be reproduced, except in full, without prior written permission of
the Company. BRIESHEERE @ L RER AN B CRGEH - FRERRALNTIZTEIT » TR0 -

This Test Report is issued by the Company under #s General Condttions of Senice printed owerleaf or available on request and accessible a
hitp:/iwww.sgs.comiterms_and_condifions.ikm. Attention is drawn to the limitation of liabilty, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is
advised that information contained hereon refiects the Company’s findings at the time of s intervention only and within the limits of Client’s instructions, if any. The Compary’s sde
responsibilty is to its Client and this document does not exonerate parties to a transaction from exercising al their rights and obligations under the transaction documerts. Any
unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

SGS Taiwan Ltd.
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FHEFS T N AX 1S5 F FR 2 5]

WVWHA YU INDUSTRIAL COC., L.TDD>

RoHS ZEA-BRakast A

RoHS Exclusive item Hazardous Substance

ROTFIRE - AEMIIBERRES - H15E RoHS EHRESK - IHEA
> RoHS #i7E Z HERR R -

We hereby confirm and assure that all parts and sub-materials delivered to

your company comply with RoHS Standard and apply to RoHS Exclusive

item.

RoHS & &Mk PERERIUTT -

RoHS Exclusive item

B AT & R (ppm)
alloys item Lead acceptance concentration
iﬂ;ﬁ <3,500ppm
i
alominum alloys {4!“'mppm
LR < 40,000ppm
copper alloys
e < 1,000ppm
solder

IFEEERA

NEATE  EREERGARL A
company name: WHA YU INDUSTRIAL CO., LTD

Iy EHBHE ¢ FTPT T GE B — B 326 5 L
company address:No.326. Sec 2. Kung Tao 5 Road. Hsin Chu City, Taiwan

kit EaE ¢ 03-5714225
TEL:+886-3-5714225

BEN: MhE  EHEE
sign by

B FEIT 20065 9H 05 H
Date: 2006. 09. 05




FRRIE

et BRI B mORG= ShEa
PR R
WEFE € oyl | wE% | ®E | FEm SYREV 4 SR (TR~ EUO IR ) If the plating layer | 5@l 5= AmEe e
Item | REIFHRE (PIN) B = oLk (Homogeneous Material ) The color of raw material exist or not?(Y/N)/If | & 4% + ? WRY & ST SR | R ST k! FRIMEP | PHAGHE Herap
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paint) the material of the
plating layer
Cu 98.368 NA
Ag 0.62 NA
Silver Coatedv annealed copper wire — — 40 ND ND ND Negative NA NA SGS CE/2007/C0427 2007/12/6 Pb <0.0021 NA
Bi <0.0016 NA
- Other REM NA
1 100-1003096-AZ Cable @ 1 SHOWA 439 FEP Natural —_ 93 ND ND ND ND ND ND SGS CE/2007/C0427 2007/12/6 CE_2007_C0427 FEP 100 NA —
Cu 98.368 NA
) . ) Ag 062 NA
Tinned copper alloy wire braid shield —_ —_ 184 ND ND ND Negative NA NA SGS CE/2007/C0427 2007/12/6
Si <0.008 NA
Other REM NA
FEP Gray — 122 ND ND ND ND ND ND SGS CE/2007/C0427 2007/12/6 FEP 100 NA
Cu 85.95~91.50 YES
Pb 3.5~4.5 YES
2 100-4012282-AZ PIFA @ 1 HTS 1490 Phos.Bronze — — 1490 15 ND ND Negative ND ND SGS CEZODZ/C5809 2007/12/28 Zn 1.5~4.5 YES —
P 0.01~0.05 YES
Other REM YES
=
PROTSYPERI EVA Black — 50.9 3.7 ND ND ND ND AOV ASZOBDgllO'/OS 2008/3/14 ASZOSOI110705¢ EVA 78.6 NA
3 907-11438-A SR @ 1 110 110 — —
SONY G4000 Transparent — ND ND ND ND ND ND SGS CE/2008/65270 2008/6/23 cr_2008-65270 G4000 24.4 NA
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and paint) the material of the P
plating layer

Cu 98.368 NA

Ag 0.62 NA

Silver Coatedv annealed copper wire — — 40 ND ND ND Negative NA NA SGS CE/2007/C0427 2007/12/6 Pb <0.0021 NA

Bi <0.0016 NA

[ Other REM NA
1 — Cable KHCX-32AWG-SB-TA SHOWA 439 FEP Natural — 93 ND ND ND ND ND ND SGS CE/2007/C0427 2007/12/6 CE,ZOLﬁ‘OAN FEP 100 NA —

Cu 98.368 NA

X . i Ag 0.62 NA

Tinned copper alloy wire braid shield — — 184 ND ND ND Negative NA NA SGS CE/2007/C0427 2007/12/6

Si <0.008 NA

Other REM NA

FEP Gray — 122 ND ND ND ND ND ND SGS CE/2007/C0427 2007/12/6 FEP 100 NA

Cu 85.95~91.50 YES

== Pb 3.5~4.5 YES
2 — PIFA — HTS 1490 Phos.Bronze — — 1490 15 ND ND Negative ND ND SGS CE/2007/C5809A 2007/12/28 120078008 Zn 15~45 YES —

P 0.01~0.05 YES

Other REM YES

—

— PROSPERITY EVA Black — 50.9 37 ND ND ND ND AQV ASZ0803110703C 2008/3/14 ASZOR03110703¢ ‘ EVA 78.6 NA
3 — AR 110 110 — _

G4000 LOT:7M01-1 SONY G4000 Transparent — ND ND ND ND ND ND SGS CE/2008/65270 2008/6/23 cr_2008 65270 ‘ G4000 244 NA
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